
SPARE PARTS LIST
PAGE 1

MODEL NO. 6402

ITEM PART NO. DESCRIPTION QTY NOTE
001 763132-1 KEYLESS DRILL CHUCK 10   1
003 254011-9 Ék 4 254011-9   1
004 322301-9 SPINDLE   1
005 285804-3 Csapágyfedél 19-34 6510LVR/   1
006 211201-7 Golyóscsapágy 6002LLB   1
007 257153-8 RING 15   1
008 157911-1 GEAR HOUSING   1

INC. 9
009 263002-9 Gumi csapszeg 4 263002-9   1
010 221764-5 HELICAL GEAR 49   1
011 961052-5 Seeger-gyuru S-12 961052-5   1
012 263002-9 Gumi csapszeg 4 263002-9   1
013 157912-9 GEAR HOUSING COVER   1

INC. 12,31
014 211014-6 #Golyóscsapágy 606 211014-6*   1
015 226079-5 GEAR COMPLETE 11-34   1
016 211014-6 #Golyóscsapágy 606 211014-6*   1
017 157725-8 Motorház 6820V/6822   1

INC. 24
018 856138-7 NAME PLATE 6402   1
019 343407-0 Akasztóhorog 6820V/6822*   1
020 633023-9 FIELD 220V   1 220V
021 410923-8 Légterelo lap 6820V/6822   1
022 253192-6 Lapos Alátét 14 253192-6   1
023 211028-5 Golyóscsapágy 627LB 211028-5   1
024 263014-2 Gumi csapszeg 4 263014-2   1
025 681614-0 Szigetelo alátét 681614-0   1
026 511768-8 Forgórész 220V6820V/6822   1 220V

INC. 23,25,27,28
027 241881-5 Ventilátorkerék 52 6821/4322/4   1
028 211031-6 #Golyóscsapágy 608LLB   1
029 911173-3 Trapézfeju csavar M4x45 911173   1
030 911183-0 PAN HEAD SCREW M4X55   2
031 263002-9 Gumi csapszeg 4 263002-9   1
032 911581-8 Trapézfeju csavar M4x55 6820V/   2
033 191950-1 Szénkefe CB-415 (=CB-402/413)*   1
034 911124-6 Trapézfeju csavar M4x14 6822   1
035 645253-0 Zajszuro kondenzátor 645253-0*   1
038 411852-8 Kapcsoló-burkolat (PVC) 411852   1
039 651256-4 Kapcsoló SGEL106CV-1A, új*   1 220/240V
040 155928-8 Fogantyúburkolat 6822   1
041 911153-9 Trapézfeju csavar M4x28 911153   3
042 651478-6 Kapcsoló (jobbos+balos) VTX11*   1
043 911133-5 Trapézfeju csavar M4x18 911133   2
044 687001-1 Kábel-feszültségmentesíto 6870   1
045 682502-4 Kábelvédo 8-85*   1
046 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1



SERVICE DRAWING
PAGE 1

MODEL NO. 6402


